
warnings

notes

continuation tabs

tabs

headline bars

INSTRUCTION 
MANUAL

Model no. 040-2235-4

   
IMPORTANT:
To prevent serious injury, read and understand all 
warnings  and instructions before use. 

STEEL HITCH BASKET



headline barsheadline bars

w
ar

ni
ng

s

no
te

s

co
nt

in
ua

tio
n 

ta
bs

ta
bs

he
ad

lin
e 

ba
rs

warnings

notes

continuation tabs

tabs

warnings

notes

continuation tabs

tabs

model no. 040-2235-4  |  contact us 1-888-942-6686

2

  

 

W
A

R
R

A
N

TY
 I

N
FO

R
M

A
TI

O
N IF ANY PARTS ARE MISSING OR DAMAGED, OR IF YOU HAVE ANY 

QUESTIONS, PLEASE CALL OUR TOLL-FREE HELPLINE AT
1-888-942-6686.

MADE IN CHINA

IMPORTED BY MOTOMASTER CANADA 
TORONTO, CANADA M4S 2B8

Read and understand this instruction manual thoroughly before using the product. It contains important 
information for your safety as well as operating and maintenance advice.
Keep this instruction manual for future use. Should this product be passed on to a third party, this instruction 
manual must be included.

This MotoMaster product carries a one (1) year warranty against defects in workmanship and materials. At its 
discretion, MotoMaster Canada agrees to have any defective part(s) repaired or replaced free of charge, 
within the stated warranty period, when returned by the original purchaser with proof of purchase. This 
product is not guaranteed against wear or breakage due to misuse and/or abuse.



warnings

w
ar

ni
ng

s

no
te

s

co
nt

in
ua

tio
n 

ta
bs

ta
bs

he
ad

lin
e 

ba
rs

warnings

notes

continuation tabs

tabs

headline bars

warnings

notes

continuation tabs

tabs

headline bars

notes

continuation tabs

tabs

headline bars

3

 
TA

B
LE

 O
F 

C
O

N
TE

N
TS

TABLE OF CONTENTS
PARTS LIST 4

SPECIFIC SAFETY RULES
ASSEMBLY STEPS 7

5



headline barsheadline barsheadline bars

w
ar

ni
ng

s

no
te

s

co
nt

in
ua

tio
n 

ta
bs

ta
bs

he
ad

lin
e 

ba
rs

warnings

notes

continuation tabs

tabs

warnings

notes

continuation tabs

tabs

warnings

notes

continuation tabs

tabs

4

headline bars

tabs

continuation tabs

notes

warnings

FPO

model no. 040-2235-4  |  contact us 1-888-942-6686

PA
R

TS
LI

S
T

Description Qty. Description Qty.Part
1 Post 1

Part
8 Washer M8 4

2 Frame 2 9 Lock Nut M8 4
4 R-Pin 1 10 Bolt M10x75 4
5 Hitch Pin 1 11 Washer M10 4
6 Cross Brace 2 12 Lock Nut M10 4
7 Bolt M8x35 4

 

 

 

Load Capacity 227 kg (500 lb)

Vehicle Hitch 
Receiver Size

5 cm (2") (Vehicle hitch requires 
a Class III or Class IV tow rating.)

Hitch Pin Size 16 mm (5/8") dia. (with clip)



warningswarnings

notes

continuation tabs

tabs

headline bars

notes

continuation tabs

tabs

headline bars

w
arnings

notes

continuation tabs

tabs

headline bars

warnings

notes

continuation tabs

tabs

headline bars

warnings

notes

continuation tabs

tabs

headline bars

headline bars

tabs

continuation tabs

notes

warnings

FPO

5

 
S

PE
C

IF
IC

 S
A

FE
TY

 R
U

LE
SSpecific safety rules

• Follow Transport Canada guidelines for installation and use.

• Do not exceed 227 kg (500 lb) capacity, evenly distributed.
Be aware of dynamic loading! Sudden load movement may
briefly create excess load causing product failure.

• Install sufficiently far away from hot exhaust to prevent heat

•

damage to carrier or cargo.

• Secure load before moving.

Turn vehicle’s  ignition OFF, set parking brake, and chock

•

wheels before installing, loading, or unloading.

Use as intended only.

• Inspect before use, do not use if parts loose or damaged.

• Wear ANSI-approved safety goggles and heavy-duty work
gloves during installation, loading, and unloading.

• Read manual before installation and/or use. Maintain labels
and nameplates on the carrier. These carry important safety
information.



headline bars

continuation tabs

headline bars

continuation tabs

headline bars

continuation tabs

w
arnings

notes

continuation tabs

tabs

headline bars

warnings

notes

tabs

warnings

notes

tabs

warnings

notes

tabs

6

headline bars

tabs

continuation tabs

notes

warnings

FPO

model no. 040-2235-4  |  contact us 1-888-942-6686

       
     

          

S
PE

C
IF

IC
 S

A
FE

TY
 R

U
LE

S

•

• Always secure the carrier as close to your vehicle as possible,
minimizing the distance of the carrier and its load from your
vehicle.

Keep carrier clean and dry.

• This product is not a toy. Keep it out of reach of children.

• Load heaviest items toward the centre of the carrier. Be aware
of openings and use larger containers that will not fall through
gaps in the carrier’s framework.

• The warnings, cautions, and instructions discussed in this

• Only use carrier with a properly installed Class III or
Class IV 5 cm (2'') hitch receiver capable of supporting the 
carrier and its load.

instruction manual cannot cover all possible conditions and
situations that may occur. It must be understood by the operator
that common sense and caution are factors which can not be
built into this product, but must be supplied by the operator.



warningswarnings

notes

continuation tabs

tabs

headline bars

notes

continuation tabs

tabs

headline bars

w
arnings

notes

continuation tabs

tabs

headline bars

warnings

notes

continuation tabs

tabs

headline bars

warnings

notes

continuation tabs

tabs

headline bars

headline bars

tabs

continuation tabs

notes

warnings

FPO

7

 

Note: 

A
S

S
EM

B
LY

 S
TE

PS

Only finger tighten bolts until carrier is fully assembled.

1. Align the mounting holes on the ends of the frames (2) with the
mounting holes along the sides of the post (1).

2. Fasten the frames to the post using the M10 bolts (10), washers (11),
and lock nuts (12).

3. Set the cross braces (6) over the frames (2) and fasten the cross
braces to the frames using two M8 bolts (7), washers (8), and 
lock nuts (9) each.

4. Use a wrench (not included) to tighten all bolts securely.



headline bars

tabs

continuation tabs

notes

warnings
Modèle n° 040-2235-4

IMPORTANT :
Pour prévenir les blessures graves, veuillez lire et vous assurer 
de bien comprendre l’ensemble des consignes et 
avertissements avant d’utiliser ce panier.

MANUEL 
D'INSTRUCTIONS

PANIER D’ATTELAGE 
EN ACIER



headline barsheadline bars

w
ar

ni
ng

s

no
te

s

co
nt

in
ua

tio
n 

ta
bs

ta
bs

he
ad

lin
e 

ba
rs

warnings

notes

continuation tabs

tabs

warnings

notes

continuation tabs

tabs

modèle n° 040-2235-4 I nous contacter au 1 888 942-6686 

2

  

 

 
IN

FO
R

M
A

TI
O

N
S

 S
U

R
 L

A
 G

A
R

A
N

TI
E

 SI DES PIÈCES SONT MANQUANTES OU ENDOMMAGÉES, OU SI 
VOUS AVEZ DES QUESTIONS, VEUILLEZ APPELER NOTRE LIGNE 
D’ASSISTANCE TÉLÉPHONIQUE GRATUITE AU 1-888-942-6686.

FABRIQUÉ EN CHINE

Lisez et comprenez attentivement ce manuel d’instructions avant d’utiliser le produit. Il contient des 
informations importantes pour votre sécurité ainsi que des conseils d’utilisation et d’entretien.
Conservez ce manuel d’instructions pour une utilisation future. Si ce produit est transmis à un tiers, ce 
manuel d’instructions doit ê

IMPORTÉ PAR MOTOMASTER CANADA
TORONTO, CANADA M4S 2B8

tre inclus.

Ce produit MotoMaster est couvert d’une garantie d’un (1) an contre les défauts de fabrication et de matériaux. 
À sa discrétion, MotoMaster Canada s’engage à faire réparer ou remplacer gratuitement toute pièce défectueuse,
pendant la période de garantie indiquée, lorsqu’elle est retournée par l’acheteur d’origine avec une preuve 
d’achat. Ce produit n’est pas garanti contre l’usure ou la casse due à une mauvaise utilisation et/ou à un abus.



warnings

w
ar

ni
ng

s

no
te

s

co
nt

in
ua

tio
n 

ta
bs

ta
bs

he
ad

lin
e 

ba
rs

warnings

notes

continuation tabs

tabs

headline bars

warnings

notes

continuation tabs

tabs

headline bars

notes

continuation tabs

tabs

headline bars

3

TA
B

LE
 D

ES
 M

A
TI

ÈR
ES

TABLE DES MATIÈRES  

LISTE DES PIÈCES 4

RÈGLES DE SÉCURITÉ SPÉCIFIQUES 5

7ÉTAPES D’ASSEMBLAGE



headline barsheadline barsheadline bars

w
ar

ni
ng

s

no
te

s

co
nt

in
ua

tio
n 

ta
bs

ta
bs

he
ad

lin
e 

ba
rs

warnings

notes

continuation tabs

tabs

warnings

notes

continuation tabs

tabs

warnings

notes

continuation tabs

tabs

4

headline bars

tabs

continuation tabs

notes

warnings

FPO

LI
S

TE
 D

ES
 P

IÈ
C

ES

modèle n° 040-2235-4 I nous contacter au 1 888 942-6686 

Pièce Description Qté Pièce Description Qté
1 Poteau 1 8 Rondelle M8 4
2 Cadre 2 9 Contre-écrou M8 4
4 Goupille bêta 1 10 Boulon M10x75 4
5 Goupille d’attelage 1 11 Rondelle M10 4
6 Traverse 2 12 Contre-écrou M10 4
7 Boulon M8x35 4

Capacité de chargement 227 kg (500 lb)

Attelage de véhicule 
Taille du récepteur

5 cm (2 po) (L’attelage du véhicule exige 
une qualification de remorquage de classe 
III ou de classe IV.)

Taille de la goupille d’attelage Dia. de 16 mm (5/8 po) (avec clip)



warningswarnings

notes

continuation tabs

tabs

headline bars

notes

continuation tabs

tabs

headline bars

w
arnings

notes

continuation tabs

tabs

headline bars

warnings

notes

continuation tabs

tabs

headline bars

warnings

notes

continuation tabs

tabs

headline bars

headline bars

tabs

continuation tabs

notes

warnings

FPO

5

 
 

 
R

ÈG
LE

S
D

E
S

ÉC
U

R
IT

É
S

PÉ
C

IF
IQ

U
ES

• Suivez les directives de Transports Canada pour l'installation et
l'utilisation.

• Ne dépassez pas la capacité de 227 kg (500 lb), répartie
uniformément. Faites attention aux charges dynamiques! Un
mouvement soudain de la charge peut causer une défaillance du 

produit.

• Installez-le suffisamment loin des gaz d’échappement chauds pour
éviter des dommages au panier ou à la charge causés par la chaleur.

• Sécurisez la charge avant de vous déplacer.

• Éteignez le véhicule, serrez le frein de stationnement et calez les
roues avant d’installer, de charger ou de décharger le panier.

• Ne l’utilisez qu’aux fins pour lesquelles il a été conçu.

• Examinez l’article avant chaque utilisation. Ne l’utilisez pas si une
pièce est desserrée ou endommagée.

• Portez des lunettes de sécurité homologuées ANSI et des gants de
travail robustes pendant l’installation, le chargement et le
déchargement du panier.

• Lisez le guide avant d’installer ou d’utiliser le panier. Gardez les
étiquettes et/ou les plaques signalétiques sur le panier. Elles 
contiennent des renseignements de sécurité importants.

RÈGLES DE SÉCURITÉ SPÉCIFIQUES



headline bars

continuation tabs

headline bars

continuation tabs

headline bars

continuation tabs

w
arnings

notes

continuation tabs

tabs

headline bars

warnings

notes

tabs

warnings

notes

tabs

warnings

notes

tabs

6

headline bars

tabs

continuation tabs

notes

warnings

FPO

 

R
ÈG

LE
S

D
E

S
ÉC

U
R

IT
É

S
PÉ

C
IF

IQ
U

ES

• Sécurisez toujours le panier le plus près possible de votre
véhicule, en réduisant au minimum la distance entre le

modèle n° 040-2235-4 I nous contacter au 1 888 942-6686 

transporteur et sa charge et votre véhicule.

• Gardez le panier propre et sec.

• Cet article n’est pas un jouet. Gardez ce panier hors de la portée
des enfants.

• Assurez-vous de fixer la charge avec des cordes et/ou des
arrimages avant de la transporter.

• Chargez les objets les plus lourds vers le centre du panier.
Soyez conscient des ouvertures et utilisez des conteneurs plus
grands qui ne tomberont pas dans les espaces du cadre du
panier.

• N’utilisez le panier qu’avec un récepteur d’attelage de 2 po de
classe III ou de classe IV correctement installé capable de
supporter le panier et sa charge.

• Les avertissements, les mises en garde et les instructions
décrits dans ce guide d’utilisation ne peuvent pas couvrir toutes
les conditions et situations qui peuvent survenir. Il faut que
l’utilisateur comprenne que le bon sens et la prudence sont des
facteurs qui ne peuvent pas être intégrés à cet article; ils
dépendent plutôt de l’utilisateur lui-même.



warningswarnings

notes

continuation tabs

tabs

headline bars

notes

continuation tabs

tabs

headline bars

w
arnings

notes

continuation tabs

tabs

headline bars

warnings

notes

continuation tabs

tabs

headline bars

warnings

notes

continuation tabs

tabs

headline bars

headline bars

tabs

continuation tabs

notes

warnings

FPO

7

 
 

 

Remarque : Ne serrez les boulons que jusqu’à ce 

ÉT
A

PE
S

 D
’A

S
S

EM
B

LA
G

Eque le panier soit complètement assemblé.

1. Alignez les trous de montage aux extrémités des cadres (2) 
avec les trous de montage le long des côtés 2 du poteau (1).

2. Fixez les cadres au poteau à l’aide des boulons.

3. M10 (10), des rondelles (11) et des contre-écrous (12).

4. Posez les traverses (6) sur les cadres (2) et fixez les traverses aux
cadres à l’aide des boulons M8 (7), rondelles (8) et contre-écrous (9).

5. Utilisez une clé (non incluse) pour serrer fermement tous les boulons.


	MM-BatteryCharger-01



